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MILL’S QUALITY CERTIFICATE N Date Sheet of steeets

ISO her,
9001 ACTY ISO %001

CBuaeTensCTBO 0 NPUEMOYHBIX UCTIBITAHUAX
Inspection setrtificate

EN 10204-3.1 B

Korrrpaxr Ne 12EXP/06L-04 Lot] ~ 3aBOXcKoit 3aka3 Ne

‘ Manufacturer’s - LF43020635/369927
Contract Ne LF43020635 Sp.35LF \works order Ne
SaxasinK DUFERCO S.A. 11044
Customer
Baron Ne (ABromamuna Ne) Komnuecrso wrryk
Freight Car Ne (Lorry Ne) 66780230 Number of pieces 20
HaI/IM.eH.OBaHPIe TOBapa I'Ipmca‘r TOACTOTHCTOBOH CTa,HﬂapT ASTM A3 6/A36M-01
Description of goods Heavy plates Standarts -
Mapra crans ASTM A36 ASTM A6/A6M-01
Steel grade

CocTosiHHE TIOCTABKH
Delivery condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxuposka
Marking
Hard stamp
ITosm- Howep rnasiu | Howviep napTin Pa31\.4epbl, MM Kon-so | Teoperuu.
nusa Ne ’ Product dimensions, mm WTYK MaccaM.T
Tomuunaa [HupuHa nuHa  |Number of] Theoret.
ltem Ne| - Cast number Test number Thickness Wiith : I{l;ngth pieces | mass. m.t.
243235 622A 38,1 1829 6096 20 66,7

20 66,7
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MILL’S QUALITY CERTIFICATE Ne 13928
Pesyabrarol ucnbiTauuii  Test results

HcnbiTanne Ha pacrsizkenue H yaapubiii maruné  Tensile and impact test
Pa3smepb!
Ot160
P o |E [ 2d3 s| obpasua | . . -
§ - o6pasya © Sstoc I IO - o D.m. of 1-Oneprus yaapa / Impact energy. (j) c
= Specimen | &£ % ® SBR 2 2329 )0 T 2-Vrapuas srakoets/ Impact strength, (j/sm2) 2
o 23S |ESESH 5% |2 %] specimen @
& g el |9 e rrz ol ® 4 3- Mexaunncckoe crapense / Mechanical aging,
a € ES sS5E(Fap oY TES 5o w @i/sm2) ©
g 'g o 'S 2 s g8 3 % % oy z Sw 5‘§ o £~ |B- komuecTso BA3KOl CocTaRAIOWET B HiTOME &
IO s g ‘g’ Qo "_’ = g §_; 8 H O 3 T S| S B |Number of toughness compo-nent in fracture s
[3]
= g8 & mé;igv:lso-v; U:1S0-U °C
T Mpa 50mm 3HaueHve Value B, 61/0B
4) 5) °c ReH | Rm A% Z% | mm | mm 1 2 3 % 6)
622A T 20 {317 [480 32
366|500 34
4) H - Havano nonoctl / head strip; 5) L - npogontHoe / longitudinal; 6) a - TonuuHa obpasua / trickness of specimen;
E — xoHeu nonocst / end strip. T ~ nonepesHoe / transverse. d — avameTp onpasku / diameter of the mandrel.
V3K / Ultrasonic Examination
Beinnaska / Steelmaking process Kouseprepnsiii cnoco6 / Made by the BOC Process
Ne Xumnucckoe coaepkannc ncmcuros / Chemical contents of clements. %
maku [ C [Man Si[S] P ] CrfNiJCu|Ti[AI] B] NJ Mo | V | Nb | Ceq |Pcm
Cast Ne x100 x1000 x100 x100 x1000 x100
243235 |19 |86 {17 |17 12 |2 2 12 o1 |46 |18 |7 | 5 4 33
Tpumenanne /Note  ope LoT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"
YkasaHHbIf B HacTosieM cepTUchukaTe ToBap COOTBETCTBYET MO KaYeCTBy AeACTBYOWN) U TeXHUYECKUM
yCnoBUAM. /.Map\'“" ° “
it is hereby certified that the quality of goods mentioned in this certificate is in cwo ;,' yowith ffe standirds and
specifications. we'e
Moanuadp MnN 3Kcnepra
Signatuke iving \agent’s stamp



